Transaxle, Automatic—AXODE (AX4S)

ND OPERATION (Continued)

07-01-26

Description

Part
ftem MNumber Description

138 | NB05880-82 Boli—M6 X 1.0— 14 Hex Flig
Hd (Att Det Spring Assy to
Chain Cover)

139 | 7E332 Spring Assy—~Main Viv
Detent

140 | 7G249 Chain Assy—Drive

141 |1 7G088 Washer—Drive Sprocket
Thrust (# 1)

i42 | 7G0S6 Washer—~Chain Cover
Thrust (#3)

1483 | — —_

143A | 7G276 Bulkhead Assy—Wiring

Conn {Top)

144 | — e

145 | 7034 Vent Assy—Case

146 | 7G303 Gasket—Chain Cover

147 | 7G188 Cover Assy—Chain

148 | N8062338-5101 Conn Assy—5/ 16 Tube X
1/4 Ex Pipe Push Connect (2
Reqg'd}

149 | 7M101 Sensor Assy—Transmission
Speed

180 | 7H144 Solenoid Assy—Pressure
Heg

151 [ 7G138 Solenoid Assy—By-Pass
Clutch Control

162 | N804129-5 Screw—M6 X 1.0 X 14 Pan
Hd (2-Att Viv Bdy Sep Pli to
Viv Bdy)

183 | 7C 155 Gasket—Control Assy

184 | 7G348 Plate Assy—Valve Body
Sep

155 | 70100 Gasket—Cnil Viv Body Sep
Plate

156 | 7A100 Control Assy—RMain

187 | 7A138 Gasket—Pump Assy

168 | NBD4128-8 Screw—M8B X 1.0 X 14 Pan
Hd Torx T-30 {(2—Pump Sep
Plate to Pump Body)

159 | 7A142 Plate—Oil Pump Body Sep

180 | 7G331 Gasket—0il Pump Body Sep
Plate

161 | 7G484 Solenoid Assy—Shift
Control (3 Reqg’d)

182 | 7TA104 Body Brg and Seal
Assy—Oil Pump

83 | 7G287 Ring—0il Pump Vane

: Support (2 Reg’d)

164 | 7A146 Rotor—Cil Pump

168 | 7G288 Vane—0Oil Pump (7 Req’d}

1668 | 7G281 Seal—0Cil Pump Bore Ring
Side

187 | 7G282 Support—~Oil Pump Bore
Ring Side Seal

188 | NB0O3488-8 Pin—=8mm X 37.7 Straight
Hrdn

188 | 7R84 Ring—0il Pump Body

170 | 7G284 Support—0il Pump Bore

Ring Radial Sea!

{Continued}

Seal-—0Oil Pump Bore Ring
Radial

Spring—0Oil Pump Bore Ring
Cover and Sleeve Assy—OQii
Pump

Bolt—M6 X 1.0 X 20 Hex Fig
Plt (6 Req'd) Att Pump Cover
to Pump Body

Bolt—Hex Fig Hd (22-Att
Pump Body and Main Contr
to Chain Cover)
Gasket—IMain Conirol Cover
Cover—~Main Gontrol
Bolt—MB8 x 1.25 x 35.0 Hex
Flg Hd (12-Att Chain Cover
to Case)

Bolt—M8-1.25 X 14 Hex Flg
Hd {12-Att Main Cti Cvr to
Chn Cvr)

Bolt—M6—1.0 X 40 Hex Fig
Hd (3-Att Viv Bdy to Chn Cvr}
Seal—15.6 X 1.78 O-Ring
Seal—6.07 X 1.79 O-Ring
Screen Assy—Bypass
Clutch Solenoid (2 Req'd)
Circle Clip—OQutput Shaft
Retainer (Retains CV Joint)
Seal Assy—Diff (2 Req'd)
Bolt—M8-—1.25 X 45 Hex
Flg Hd (2-Att Chain Cover to
Driven Supt)
Bolt—M10—1.5- X 43 Hex
{Att Chain Cover to Driven
Support}

Indicator Assy—Oil Level
Tube Assy—OCil Filler
Grommet—0il Filler
Bolt—M8 X 35.0 Hex Flg Hd
{5-Att Case to Chain Cover)
Bolt—M6 X 1.00 X 28 Hex
Fig Hd (4-Att Case to Chain
Cover)

Screw—M6-1.0 X 20 Pan Hd
(6-Att Case to Stator
Support)

Bolt—(2-Governor Cover to
Case)

Cover—Governor
Seal—63.2 X 1.80 O-Ring
(Used as Gov Cover Seal)
Brg and Race Assy—Ciov
Thrust

Gear—Speedo Drive (7TLH)
Pin—3.3 X 22 Spg Slot Hvy
{Used as Speedo Gear Drive
Pin)

Ciear and Shaft Assy—Gov
Driven

Seal Assy—Conv imp Hub
Converter Assy—10-1/4

Part
ftem Number
171 7G283
172 7G285
173 7G187
174 NB05882-82
175 NE0B026-8
176 7F396
177 | 7TF385
178 N605788-536
179 | N605903-§101
180 NG606022-5
181 N805861-S
182 N805860-S
183 | 7G308
184 | N804139-ST
i85 1177
186 NG08042-5100
187 N803807-8
188 7A020
189 7A228
180 7N243
191 NB05789-52
182 N803727-536
193 | NB02996-S
194 N605882-536
185 7A301
196 NB03201-S
187 7G173
188 17288
189 N804123-52
200 7G176
201 | 7F401
202 7902
{Continued)

1993 Taurus/ Sable July, 1982




